| MICHIGAN

Tana ron gy s
K r ] ; . : "

EIRAKIES

A www.michiganweb.com.ar




/Y,



Excavadora Dn,fga . -;;.r"" IMICHIGAIN

I I A Y A b e A b
T T —— 74

VO EETRMENTIRIIE I s oot sm o b s b S A S PP R -116

OOl PN e 162






ExcavadoraOruga 4 MICHIGAN

Engine Mounting

e
3

index Part Code Description and Specification Remarks

Enﬁnt

W22 X 200-10.9, Bolt GB/T5782-2000

22-35 - 45HRC, Washer GB/T5782-2006

Flank

Shake Cushion

M2 X 20-10.9, Bolt GB/T5783-2000

12-300HV, Washer GB/T97.1-2002

Back Seat

Lock-Plank

M1E X 150-10,9, Boit GB/T5782-2000

16-35 - 45HRC, Washer

Plank

Shake Cushion

Mi12 X 35-10.9, Bolt &8/T5783-2000

Right-Font-Seat

Lock-Plank

Back Seat

Fixed PIN

HH#HH&‘&HHMHEHH#MH#

R L L ko e L R i e il e Rl el il

Left-Front-Seat




MIChiGAIL




Excavadora Oruga

y/ MICHIGAN

Intake System

Index

Part Code

Description and Specification

=]
3

Remarks

M10-10, Nut

G8/Te170-2000

Safety - Hoop

10 - 300HY, Washer

GB/T97.1-2000

M10 X 20-10.9, Balt

GB/TS5783-2000

Fre Air Fifter

Body Assy

Filter Element

Fiiter Elemant

Cover Assy

Indicator

T - Hopp

Link - Hose

M2 X 25- 10.9, Boit

GB/T5783-2000

12-300HV, Washer

GB/T97.1-2002

Link - Hose

T -Hopp

Link - Pipe

>pongee

Fan

W10 X125- 10.9, Bolt

GB/T16674.1-2004

Fan Cushiion

Cushiion

I G S R G B M ka1 7 )

Generator Belt

bt L o s Los i [oes Jn [ fmn I s fome [ i [0 it e s | s [ [0 | s




Excavadora Oruga # MICHIGAN




ExcavadoraOruga MICHIGAN

Transmission and Exhaust System

e
3

index Part Code Description and Specification Remarks

- Bolt

Silencer

10 - 300HV, Washer GB/T97.1-2002

10 GB/T93-1987

M10- 10, Nut GB/T6170-2000

MILCX 20 - 10.9, Boit GB/T5783-2000

Silencer - Seat

Mi2 X 20-10.9, Bolt GB/T5783-2000

12 - 300HV, Washer GB/T97.1-2002

MB X 20- 8,8, Bolt GB/TS783-2000

B - 2004V, Washer GB/T97.1-2002

0il Fiftar Frama

Element Oil Filter

Couple - Axes

Pump - Sea

MIC X 35 - 10.9, Boit GB/T5783-2000

Hozs

Band

Clamp

Element Oil Filter

Element Cil Fifter

Sheath

Hose

Clamp

Clamp

Joint - Pip

T - Hoop

Clip

U Rl o B Lol D ol Sl Ll ool Lo Do (o | ol Ll Ll (o Ll Ul Sl LS I 8 -0 0 |~ Sl

BIBINIRIRREBNIRBIEGIEIRE|R|S|E(RE|E]e |t ]|~]m|w| sl

10 - 00HY, Washer GB/197.1-2002




I~

Excavadora Dn.gga i;f.’*"’ MICHIGAN

10 A—



Excavadora Dm_:ga

MIChiGAIL

Couple Axes

index Part Code Description and Specification

a Ty

Remarks

Sleeve

& x 10, Elastic Pin

M18 x 55- 109, Bolt

Axial Distance Plate

M16X 21- 11 9, Boit

Elastommer

=J em Lim | ds | | e e

Radial Distance Plate

L L Ll R Rl




Excavadora DE f MiGHIGAI

FUEL SYSTEM

S
' L] "1.
“H‘-I
L*"' ‘-. e
: 0 =
i ? %I .". i il &
i | ‘E:E‘i L; g M '-- . ¥ T.IJ L -..l""
Ehl'lll bh. "'_- i
2 | [P 11
= ) : " o | i
a_ g v v Ml | ] 2
M ) e "a i~ A T J i i |" | |
- - b i | r

: - J ':-:-- ;- I"
N |% “Qn = w
i [ & —_ iy
- Tl
. T —
i
- =
1
I —
oy L Fan e g
1 . e ¥ LR
E t - n | YT WY
o) * =i '
] - j ¢ ¥ u
L] & kl:-‘ LI‘ i &

- 1 ]
- -
= ® .0 ]' .
e ot ; s e
- L Lifew | i n
A S it £
_-.|.. :J_ . “~ : . --1.- __!'-
.::: . ¥ __'_,.-"' #
.:'1::-"‘.\. __J'-.'j. ‘I".nl"

12 A~



cavdoaong: AN

Fuel System
index Part Code Description and Specification
Filter Assy
Board
MIOX 35- 10.9, Boit
10 - 300HV, Washer
M12 X 30- 10.9, Bolt
12 - 300HV, Washer
Hose
Joint
Fuel Out Hoss
Fugl Inte! Hose
Clamp
oint
Valve
Clip

Remarks

GB/T5783- 2000
GB/T97.1-2002

GB/T97.1-2002

R

Clip

Clip

MB X 20- 8.8, Bolt
Clamp

Clamp

O-Ring

Joint

Cheer Hose
Clamp

loint

Ball Valve

Jaint

Fuel Feed Pump
ME, Nut

MG X 16 - B.8, Bolt
6 - 200HV, Washer
Pump M:runﬁrl! Seat
Clamp

Band

Inhale 0§l Hose
Filter Met
Pressing Strap
Fixed Board

AR, 13

GB/T5783-2000

2
H“H'F-"'lﬂHHHIhHHHFHHHHIHLﬂ"HFHHHHMHHHMFHHHHHH:'

AR A b AR b A e o Rt g o S el A e S0 (e =R 1 e el R el = e Bl A G B L Ol




14

Excavadora Oruga




Excavadora Oruga Y,

MICHIGAN

Filter

Index

Part Code

Description and Specification

o
3

Remarks

Air Cover

ﬂ—l‘l‘ini

Zile

Top Cover

O-Ring

Spring

Element; Water Separator

Stop Valve

Hull

Adapter

16 - 300HY, Adapter Washer

GB/T97.1-2002

Base Ring

Base

crew

O-fing

HlRlsininiE|s e o]~ |n e w0 |-

DrilnI!t Valve

bt e s fies does o o [ e fie die L o | |0 |




Excavadora DE f MiGHIGAI

16 A—



Fuel Feed Pump
Index Part Code Description and Specification Q' Ty Remarks
1 Blade 5
2 M5 X 12- 109, Bolt 3 GB/T70.1-2002

ARy, 7



MIGHIGAN

A

S,

Excavadora Oruga

COOLING SYSTEM

18



Cooling System
Index Part Code Description and E-pEﬂﬁcatiun
T-Hoop
Glue Elbow
T-Hoop
Syphon
- Bolt
Steel Tube Seat
10-300HY, Washer
MI10- 10, Mut
MI0- B Nut
K10 X 30-10.9, Bolt
T-Hoop
Clamp
Link Pipe
Airproof Sponge
Airproof Sponge
Variable Hose
Band
COut Water Pipe
16 x 45- 109 Bolt
16- 300HY, Washer
Stay Bar
W16 X 40 - 109, Bolt
MEX 20- 8.8 Bolt
Plastic Hose
Hose
[Clamp
Reservoir Tank
Hose
Hoop Strp
{Clamp
Radiator
Stay Bar
Airproof Sponge
M12 x 60 - 10.8, Bolt
12 - 300HY, Washer
Rubber Mat
Airproof Sponge
Steel Tube
{Glue Elbow
T-Hoop
41 In Water Pipe
42 Hose Clamp

AR 19

-
-,

Remarks

b L s | | |1

[y
A

GB/T97.1-2002
GB,/TE170-2000
GB/T6172.1-2000
GB/T5783-2000

GB/T5783-2000
GB/T97.1-2002

GB/T5783-2000
GB/T5783-2000

BIRIREIREBEEINFIGIRGRES] o]~ v ||

8|5 |

GB/T5782-2000
GB/T97.1-2002

re b Rl o v b o o e £

R e e e el e R I = = e e e R R e R R R R RN R el R SR N NS N Nl L ol el Rl MR (= e e e




Excavadora Oruga f MICHIGAN

20




Radiator

index Part Code Description and Specification Remarks

Protent ng MNet

M8 X 20- B.8, Bolt GB/T5783-2000

8 Washer GB/T93-1987

& Washer GB/T96-1985

Shround Assy

Hose

Clamp

il Radiator

Steel Seat

Steel Seat

Steel Seat

M3 X 25- 8.8 Bolt GB/T5783-2000

Seal Strip

Water Radiator

Air Radiator

MNet Wire

ME X 12 Bolt DIN 316

6, Washer GB/T93-1287

ME - 8, Nut GB/T6170-2000

Water Box

Pressure Cap

Hose Clamp

Hose

Steel Seat

Stea] Seat

I-—"I—"I—'HMHMMUJUJHHHMEHI—'I—-‘HHMI—'HﬁEHI—-’IZ"

BRIRIE(REIBIEER|G|GRE[S RS 2|00 [~ o || ||

Ball Valve




MIGHIGAN

A

S,

Excavadora Oruga

PARTITION ASS'Y

22



Excavadora Urqga _ MICHIGAN

Partition Ass'y

Remarks

o
=2

index Part Code Description and Specification

AL
o

M12¥ 25- 109, Bolt GB/T5783-2000

fould
w

12 - 300HV, Washer GB/T97.1-2002

Partition

Partition

Partition

Partition

Paration

Partition

12 - 300HV, Washer GB/T97.1-2002

Spongs

Sponge

Eprnnge

e el =t e = R Rl B D R
S JER i JEC [T FECR JHew pE TR e

Ep-un_ge




Excavadora Oruga




Counter Weight Ass'y
index Part Code Description and Specification Q' TY Remarks

1 1, Sheet 1

2 2 Sheet 1 GB/T97.1-2002
3 Plate 8

4 Plate 4

3 Shest 1

6 Counter Weight 1

7 Plug B

8 P'hJE 2

9 12 - 300HV, Washer 4 GB,/T97.1-2002
10 M12 X 25- 10.9, Bolt 4 GB/T5783-2000
11 Rearview Mirror Earing 1

12 Round Convex Reflector 1

13 8 Washer 1 GB/T33-1987
14 M8 X 16- B.8, Bolt 1 GB/T3783-2000
15 Washer a4

16 Bolt 4




MIGHIGAN

S,

Excavadora Oruga

SLEWING TABLE FRAME

26



Slewi ng Table Frame Assy

Remarks

o
=2

index Part Code Description and Specification

Frame

Grommet

Erommet

Grommet

Grommeit

Grommet

Pin

M12 x 25 - 10.9, Bolt GB/T5783-2000

12 - 300HV, Washer GB/T97.1-2002

Cowver

Easket

M12 X 35- 10.9, Bolt GB/T5783-2000

Plate

Spacer

Spacer

F’Iug

= eI i S SO S e s S S R N e e

NI |RIREIGIE(E (o]~ o |wn|& |w]n

Grommet




Excavadora Drl.:ga f MICHIGAN

DOORASS'Y

28 A~



Left Door Ass'y

index Part Code Description and Specification Q' TY Remarks

Door 1

Il, Sponge I 1

I, Sponge |

|, Shake Cushion |

]
= Ll L

12 - 300HV, Washer GB/T97.1-2002

M12 X 25- 10.9, Bolt

ja
(s

GB/T5783-2000

Parttion

Cover

M10 - 10; Nut GB/T6170-2000

SCcrew

Door

Shiake Cushion

|, Sponge |

I1, Shake Cushion lI

1, sponge I

|, Shake Cushion |

Bar

10 - 300HV, Washer GB/T97.1-2002

v B Ll o e o el e = SR Rl L Rl B

2.5 x 16, Pin GB/T91-2000

Angle Iron

Dowve Slot

6- 200HV, Washer GB/T97.1-2002

MG X 16- 8.8, Bolt GB/T5783-2000

M8, Nut GB/T&170-2000

Lock

11, Shake Cushion I

Dowe Blodk

[Ny [ FUE FUCE N L N e IR W S N [N G FECR IR S AT U [ R

B |8 (A (BB

111, Shake Cushion 111




MIGHIGAN

k
™
e

Excavadora Oruga

S,

COVER AND FRAME ASS'Y

I,

r ]

A

o ,......

ey

N
Hu f,.,i

°% r

i
_..

X

30



Excavadora Urqga y MICHIGAN

Front Bracket Installation

index Part Code Description and Specification Q' TY Remarks

1 M12 X 25-10.9, Bolt 12 GB/T5783-2000
2 12 - 300HV, Washer g GB/T97.1-2002
3 12 - 300HV, Washer 4 GB/T96.1-2002
4 Bracket 1

3 11, Horixontal Bracket 11 1

6 |, Bracket | 1

7 I, Bracket Il

AR, 31




Excavadora Oruga f MICHIGAN




Excavadora Urqga y MICHIGAN

Rear Bracket Installation

index Part Code Description and Specification Remarks

o
=2

1 MI12¥ 25- 109, Bolt GB/T5783-2000

12 - 300HV, Washer GB/T97.1-2002

M12 X 30-10.9, Bolt GB/T5783-2000

IV, Bracket IV

Damping Sponge

|, Horizontal Bracket |

Damping Sponge

o = [en Jun | s fen | R
Hir|lrlrlr|& o |wm

I, Bracket Il

AR 33



F
e

Excavadora Oruga

34



Cover Installation
index Part Code Description and Specification Q' TY Remarks
1 M12 X 25-10.9, Bolt 25 GB/T5783-2000
2 12 - 300HV, Washer B GB/T97.1-2002
3 12 - 300HV, Washer 20 GB/T96.1-2002
4 W12 X 30- 10.9, Bolt 3 GB/T5783-2000
3 I, Cover| 1
6 |, Plate | 1
7 ll, Coverll 1
8 LD - 10, Mut 2 GB/Te170-2000
8 Limit Screw 2
10 I, Plate Il 1
11 Plate 1
12 Bracket 1




I~

Excavadora Dn.gga i;f.’*"’ MICHIGAN

36 A——



Excavadora Urqga y / MICHIGAN

CoverInstallation

index Part Code Description and Specification Q' TY Remarks
1 M8 X 16- B.8, Bolt 20 GB/T5783-2000
2 &ntiskid Plate 1
3 Antiskid Plate 1
4 Antiskid Plate 1
5 Antiskid Plate 1

AR, 37



Excavadora Uruga

38



Base Installation Mounting

index Part Code Description and Specification Remarks

M12¥ 25- 109, Bolt GB/T5783-2000

12 - 300HV, Washer GB/T96.1-2002

M12 X 30-10.9, Bolt GB/T5783-2000

Base

Base

Base

Baze

HHHHHHI—-HHEEH'Z‘

Eﬁsmmqmmhmmu




Excavadora Uruga

HOOD




Hood

index Part Code Description and Specification Remarks

o
=

Bracket

12-300HV, Washer GB/T97.1-2002

M12 X 25- 10.9, Bolt GB/T5783-2000

Retainer

Retainer

Hood

Sheet

Shes=t

Sheet

Shest

Lock

8- 2004V, Washer GB/T97.1-2002

MB X 20- 8.8, Bolt GB/T5783-2000

M8 - B, Nut GB/T6170-2000

Seal

4 ¥ 20, Pin GB,/T91-2000

B12X 32 Pin GB/T882-2008

1, Bar |l

|, Bar, |

oot ol Lol 0 TN Dol B 6o - RN R Vo Ll ot o R ol - ol D2

= e e e e s ol el e Bl el el

Seal




Excavadora Urqga y / MICHIGAN

FLOOR FRAME ASS'Y

42



Floor Frame Ass'y

index Part Code Description and Specification Q' TY Remarks

1 Floor Frame 1

2 Rubber Mat 1

3 Pedal Support 2

4 Pedal 2

5 M10 X 30 - 10.9, Bolt 6 GB/TS783-2000
6 10 - 300HV, Washer & 38/T97.1-1987
7 Dustproff Ring 2

8 Dustproff Ring 3

8 Damper B

10 10- 35 - 45HRC, Washer 24

11 MIOX 25- 109, Bolt 24

12 NI16 X 50 - 10.9, Bolt B

13 16-35- 45HRC, Washer & GB/T3783-2000
14 Sponge 1 G8/T97.1-1987




BOOMASS'Y




Boom Ass'y

index Part Code Description and Specification Remarks

o
=2

Boom

Pin

Spacer

Spacer

M20 X 180 - 10.9, Bolt GB/T5782-2000

M20- 10, Nut GB/T&e170-2000

Bushi ng

M16 X 25, Screw GB/77-2000

M16 X 40 - 10.9, Bolt GB/T5783-2000

16 - 300HV, Washer GB/T97.1-2002

Fin

Bushi ng

Spacer

Spacer GB/T91-2000

Plate

90X 105X B, Seal

MI12 ¥ 30- 10.9, Bolt GB/T5783-2000

12 - 300HV, Washer GB/T97.1-2002

Plat=

Pin

[ S S i e i S et O G T o o S S S R

Spacer

RIBIBIBIE IS |F|G|R{BR|E|E|® e |~ ]o|w|&[w|r]-

P
=

Plug




MICHIGAN

Excavadora Uruga

ARMASS'Y




Arm Ass'y
index Part Code Description and Specification
Arm
M12x 30-10.2, Bolt
12 - 300HV, Washer
Plate
Pin
Spacer
o0 X 105 X 4, Seal
Bushing
R1/E- 1, Oil Cup
Pin
Plate
Spacer
Spacer
Fin
Spacer
MZ20 X 55 - 10.9, Bolt
20- 35 - 45HRC, Washer
Pin
0 - Ring
BOX 95X B Seal
Bushing
Bushing
Washer Assembly
W20 - B, Mut
Bolt
E:Iu:r::king Ring
M20- B, Nut
Spacer
Fin
FOX 85X 8, Seal
Bushi ng
Link
Link
Pin
P20 X 180 - 10.9, Boit
Bushing
Link
Bushi ng

Ay, 47

Remarks

o
=2

GB/T5783-2000
GB/T97.1-2002

GB/T25618.1-2010

GB/T5783-2000
GB/T1230-2006

= it il o i o el RO R R S O RO 00 R

=k
L

5

fsd
=

GB/TE170-2000

GB/T5782-2000

[ R S T S I G o I i i e T e T 8 0 ey Rl O I R S T S et R e s =l

A bl B B SR Bl P SR LR R A R v e




Excavadora Uruga

BUCKETASS'Y




Excavadora Urqga _ MICHIGAN

Bucket Ass'y
index Part Code Description and Specification Q' TY Remarks

1 (1.0}, Bucket 1

1-1 200 5

1-2 1

I3 1

1-4 1
2 200, Tooth 5
3 Pin 5 PC200
4 Shroud {ﬂight] 1
5 Bolt 10
& M24 X 2 - 10, Nut 10 GB/TE176-2000
7 24 - 35 - 45HRC, Washer 10 GB/T1230-2006
8 Shroud {Left) 1

Ay, 49



MICHIGAN

Excavadora Uruga

TRACK FRAME ASS'Y

50



Track Frame Ass'y

Remarks

o
=2

index Part Code Description and Specification

Track Fram

Grommet

M2 - 8, Nut GB/TE170-2000

B - 200HV, Washer GB/T95-2000

Cower

Gasket

Trip Rubber

Plate

Seal Ring

Plate

12 - 300HV, Washer GB/T97.1-2002

M12 X 25- 10.9, Bolt GB/T5783-2000

Grommet

Grommet

Guard

13 - 35 - 45HRC, Washer GB/T1230-2006

M16X 45- 10.9, Bolt GB/T5783-2000

=8 b ) L e e o e T e el il Rl el Bl B
SN 0 G T =R =8 D P o D ol o O R P

Cower




Excavadora Urqga y MICHIGAN




Excavadora Urqga y MICHIGAN

Travel and Under Carriage Ass'y

index Part Code Description and Specification

a Ty

Remarks

1 Track Shoe Ass'y

Track Shoe Ass'y

Track Shoe Ass'y

Front Idler &ss'y

Idler Cushion

16 - 35 - 45HRC, Washer

(W I 9 T R S e

M16 X 60- 12 9, Bolt

00 (00 [k J kD | B[R R

AR 53




Excavadora Uruga




Excavadora Uruga

r/ MICHIGAN

.H.ssemhiing of Carrier Roller

Carrier Roller

Index Part Code Description and Specification Q' Ty Remarks
1 M16X 85- 109, Bolt 16 EEfT‘_ﬁEE—Iﬂ]]
2 16- 35 - 45HRC, Washer 16 GB/T1230-2006
4

AR 55




MICHIGAN

Excavadora Uruga

56



Excavadora Dn.gga j:;f?f MICHIGAN




Excavadora Dn.gga j:;f?f MICHIGAN




Track Shoe Ass'y
index Part Code Description and Specification Q' TY Remarks

1 Bolt 184

2 Shoe - Track 46

3 Mut 184

4 Link - Left 1

5 Mainlink - Left 45

6 Fin 1 EB91-B6
7 Seal Ring ag

8 Bushi ng 45

9 Bushin - Master

10 Link - R'IE‘H: 1
11 Mainlink - Right 45

12 Melt 45
13 Pin - Mastr

14 Seal Ring - Master

AR 59



Excavadora ﬂrl;!ga f MICHIGAN

60 A—



Excavadora Urqga y / MICHIGAN

Idler Ass'y

index Part Code Description and Specification Remarks

=]
-

[

Plug

Bracket

Bearing Bush

Floati ng_ﬂuhher Ring

Floating Seal Ring

O - Ring

Shaft

Pin

[T T S e R S T Y S T O
[ B T S 0 S o T K

ldler

AT e



=
=
=
=
-
—

Sl

Excavadora Oruga

62



Idler Cushion

index Part Code Description and Specification Remarks

o
=2

Rod

Cylinder

Spring

Bracket

O-Ring

Rod

Nut

Lock Plate

Bolt

Seal Ring

Seal Ring

Bracket Rod

Rirrg - Diust

SRS N = PO Y PR P PR T (S P P

1 [ = SR R Y S (2 ) P P

Oil Valve




i 4
::;f.-

MIGHIGAN

S,

Excavadora Oruga

Ll

64



Excavadora Urqga _ MICHIGAN

Roller- Lower

Remarks

o
=2

index Part Code Description and Specification

Bracket

Round Body

Axis

29.92x 3.53, O - Ring

Cower

il Block

10, Washer - Spring GB93-87

M10X 25- 10.9, Bolt GB783-86

Stopping Slice

Engine Bearing

Floatingrubber Ring

Flualjng Seal Ring

e e N N e o Rt N e N e

e el =t e = R Rl B D R

En_g?ne Eearing




=
=
=
=
-
—

Excavadora Oruga

66



Excavadora Urqga y MICHIGAN

Roller- Lower

Remarks

o
=2

index Part Code Description and Specification

Bushing - Left

EHETI'!E Hear'lng_

Roller - Lower

Floati n‘g;ﬂuhher Ring

Floating Seal Ring

Oil Block

Bushi ng- Right

O - Ring

Cylinder Pin

el R i ) B e S

5o oo |~ e |un | b e [ra |

Roller - Lower Axis

AR &7



SWING CIRCLE ASS'Y

e i ———
e ; .
L — i
el J 1 |J T
1 =
5 = I I e | F =i 0 |
=, o !

'Ii- E.
&7 ",. 'y
""\._‘_\ E.-:
fn -'h. -'-.I !'
-y . R
St :‘\-\. = i sy e -4
. -.-\""—\.\_ S —\_c [ . _:'.
T T e —— =
e . — =] i —
= . —



Excavadora Urqga y / MICHIGAN

Swing Circle Ass'y
index Part Code Description and Specification Q' TY Remarks
1 Pin 2
2 Cirde 1
3 20 - 35 - 45HRC, Washer 36 GB/T1230-2006
4 MZ0 x 70 - 109, Bolt 36 GB/T5782-2000
5 22 - 35 - 45HRC, Washer 32 GB/T1230-2006
7 M22 X 110 - 10.9, Bolt 32 GB/T3782-2000

AR 6




BATTERY CASE ASSY

i
.
A A
!-'. -'. A
S
A -.F / 1] [
S :
; - = -
¥ P —aF &
F F - -.-'
.-'--"II .d": "
Fs J'-- :
..I;'! £ ||

70 A~



Battery Case Ass'y

Index Part Code Description and Spedfication Q' 1Y Remarks

1 Ladder 1

2 14 x 7", Mirror 1

3 Link 1

4 Washer 2

5 clip 1

6 MI10 X 30-10.9, Screw 2 GB/Te170-2000
7 M12 X 30- 10.9, Bolt 13 58/T5783-2000
8 12 - 300HY, Washer 1& GB/T97.1-2002
g9 Lock 1

10 Cover Plate i

11 Front Cover 1

12 Bar 1

13 12 - 35- 45HRC, Washer 2 GB/T1230-2006
14 3.2%X25 Pin 2 G8/T91-2000
15 Lock Plate 1

16 8 - 200HY, Washer [ =B/T97.1-2002
17 ME X 20- B8, Bolt b6 =8/T5783-2000
18 Plate 1

19 MS- B, Nut & GB/TE170-2000
20 L=1765, Seal g

21 Batiery Box 1

22 12 X 40- 109, Bolt 3 B/ Ta783-2000




Excavadora Urqga y / MICHIGAN

FUEL TANKASS'Y




Fuel Tank Ass'y
index Part Code Description and Spedficaction Q' TY Remarks

1 Cap 1

2 Cap 1

3 Filter Net 1

4 Inlet Seat 1

5 0O-Ring 1

6 MI10X 25- B 8, Bolt & GB/T3783-2000
i 10 - 200HV, Washer [ GB/T97.1-2002
8 Plate B

9 16 - 35 - 45HRC, Washer 6 GB/T1230-2006
10 M16 X 35- 10.9, Bolt B GB/T5783-2000
11 Connector 1

12 Walve 1
13 Seal Washer 1 18/T982-1977
14 M8 X 16- B.8, Bolt 4 GB/T3783-2000
15 B, Washer 4 GB/To3-1987
16 Cowver 1
17 Liquid Thermometer 1




HYDRAULIC TANKASS'Y

74



Hidraulic Tank Ass'y
index Part Code Description and Specification Q' TY Remarks

1 Hydraulic Tank 1

2 0- HTng 2

3 Return Filter 1

4 12 - 300HV, Gasket 12 =B/T97.1-2002
5 W12 X 30- 10.9. Bolt 4 GB/T5783-2000
& Cover 1

i M12 X 25- 10.9, Bolt 1 GB/T5783-2000
8 Breather 1

g9 M5 X 12 - 4.8, Bolt 6 GB/818-2000
10 Intel Cover 1

11 Pipe 2

12 Pipe Nut 2

13 Hose 1

14 Elbow 2

15 Intel Filter 1

16 Hopp 1

17 Hose 1

18 Inte Tube 1

19 M12 X 35-10.9. Bolt 4 GB/T70.1-2008
20 - RinE 1

21 Spacer 5]

22 16- 35 - 45HRC, Gasket B GB/T1230-2006
23 M16 X 35- 10.9, Bolt & GB/T5783-2000
24 - Rl'rlg 1

25 0il Plug 1

26 Intel Filter Element 1




%/ 1
F

h_h___,_'_._P_\_l:‘1 //

-
k |
H”"f =
.-"-.-P-f..-r-
r""";
4




Excavadora Urqga y / MICHIGAN

Element
index Part Code Description and Specification Q' TY Remarks
1 Spring 1
2 Mut 1
3 Connectingrod 1
4 Mut 2
5 Intel Filter Element 1

AR 77



Excavadora Uruga

78



cavdoaong: AT

Return Filter

Index Part Code Description and Specification

Remarks

Compactation 5pring

M10, Nut

GB/TB05-1988

M10- 10, Nut

GB/T6170-2000

10, Washer

GB/T6861 1-1987

Element Depresser

Magnetic Ring Slesve

MaEnEﬁc Ring

Mag_netic Ring Seat

Return Element

Rod

Byway Vavle Spring

Byway Vavle Spring Seat

Connecting Bolt
Fin

GB/T91-2000

Magneﬁc Ring Sleeve

ME X 55 - B.8, Bolt

GB/T70.1-2000

O- Ring

= = H A A " E G R CA G A

O- Ring

=2
HHHHI—'HHHEHEHI—'HHHHI—"__‘E




F
Ii.

Excavadora Oruga

S

MAIN PUMP HOSE

d
&
—

Ty
e
P

¥

i
A

/- \ﬁmﬁﬁﬁﬁdw

-+

80



Main Pump Lines

index Part Code Description and Specification Remarks

o
=2

Hose

Q- Ring

Hose

Adhesive Tape

Clamp

Connector

0 - Ring

Maim Pump

Connector

Connector

Connector

O-Ring

Hose

o- F!ing

Hose

Connector

O- Ring

M20 X 60 - 10.9, Bolt

20 - 35 - 45HRC, Washer

suction Pipe

M12 X £0- 10.9, Bolt

O-Ring

T-Hoop

Hosa

Hose

Two - Piece Flange

M0 X 30- 109 Bolt

Hose

O- Ring

O - Ring

Two - Piece Fiang,e

Gl Ll LR GER o =0 EER Ul Lol Bl Lol Bl Fol S B ol Dl ol Bl D LR R RN L e S8 LR B ol o RN

BIEE|ERISERIEBRIEEIEEEE|GRIE|RIE|E|®2 0|~ ]o|wn|& ]

Hose




MICHIGAN

Excavadora Oruga

82



Regulatar
index Part Code Description and Specification Q' TY Remarks
A REE!LII ator 1
412 ME - 50, Screw Hex SHC 2 JISB1176
413 ME - 70, Screw Hex 5HC 2 JISB1176
436 MG - 30, Screw Hex 5HC 2 JISB1176
438 ME - 20, Screw Hex 5HC 10 JI5B1176
496 F'|IJE 5
601 Casing 1
611 Lever Feedback 1
612 1 Leverl 1
613 2 lever? 1
614 Plug Center 1
515 Plug Adjust 1
B21 Piston Compensator 1
B22 Case Pistin 1
623 Rod Compensator 1
024 C, Seat C Spring 1
B25 Spring ODuter 1
626 Spring Inter 1
527 C, Stem C Adjust 1
628 C, Screw C Adjusr 1
629 G, CoverC 1
630 Mutv Lock 1
631 Sleasve Pf 1
&1l Cover Pilot 1
643 Piston Pilot 1
44 0, Seat Q 5pring 1
545 Q, Stem Q Adjust 1
646 Spring Pilot 1
651 Sleeve 1
652 Spoal 1
653 seat Spri ng 1
E54 Spring Returm 1
855 Spring Set 1
656 Cover Block 1
708 O - Ring 1

ARy 83






Regulatar
index Part Code Description and Specification Q' TY Remarks
722 O- FEI'nE 3
724 0- F‘.Tng 9
725 O - Ring 1
728 O- Ring 1
730 O- Ring 1
32 - Flin:E 1
733 0- Ring 1
734 O-Ring 1
735 O - Ring 1
53 o- Flin;E 1
755 0 - Ring 2
756 0-Ring 1
763 - Ri"E 1
801 RM - M3, Mut 1 JI5B1181
202 ML1O, Mut 1
814 SR-10, HinE Snap 1 JISBE1181
2836 Ring Snap 1
258 RR - 15, Ring Snap 2 JISB1181
874 74X 11.7L, Pin 1
875 7 4X8L, Pin 2
8576 ? 5X8L, Pin 2
887 Fin 1
2a7 ?5X19L, Pin 1
298 # 10X 10L, Pin 1
024 Screw Set 1




10

g6 AN——



Gear Pump
index Part Code Description and Specification Q' TY Remarks
307 Poppet 1
308 Seat 1
309 Ring 1
310 Spring 1
31 Screw Adjusting 1
312 Mut Lock 1
351 Case Gear 1
353 Gear Drive 1
354 Gezar Driven 1
355 Filer 1
361 Case Font 1
433 Socket FIanEE 2
434 Socket Flange 2
435 Socket Flange 4
466 G1/4, Plug 1
J00 Ring 1
710 P11, O- Ring 1
725 PlE, O - Ring 1 JiSB2401
32 RR- 1B, O-Ring 1 JIsB2401
250 ? 119, Ring Snap 1 JISB28D4
887 Pin Fi




E..--""
]



Pressure Redud_ng

Index Part Code Description and Specdfication a Ty Remarks
79 Pressure Valve 1
B8O Ass’y Casing 1
311 Spool 1
312 Slesve 1
324 spring 1
325 C- Hing 1

{325) Casing Valve 1
331 spring Seat 1
351 Orifice 1
36l - Ring 1
362 O - Ring 1
363 O - Ring 1

407 WG, Screw Hex. 5.H.C 3
466 Bolt 1
490 Plug 3
725 0 - Fting 4
32 - Fting 1
801 Solenoid 1
901 Name Plate 1




S

Excavadora Oruga Y,




Main Pump
index Part Code Description and Specification Q' TY Remarks
& Main Pump 1
4 Pump 1 ZH10LGREL-O7A-V
11 Ass'y Piston 2 151{9PC) 152(9PC)
13 R, Ass'y Cylinder R 1 141{1PC) 313(1PC)
14 L Ass'y CylinderL 1 141{1PC) 313(1PC)
30 Ass'y Swash Plate 2 212{1PC) 212{1PC)
41 Ass'y Check Valve 1 2 541{1PC) 543{1PC)
42 Ass'y CheckValve 2 2 S4{1PC) 544{1PC)
B0 Reducting Valve 1 KDRDESKR-VAV
111 F, Shaft F Drive 1
113 R, Shaft R Drive 1
114 Coupling Spline 1
173 Bearing Roller 2
124 Bearing Meedle 2
127 Spacer Bearing 4
141 Block Cylinder 2
151 Piston 18
152 Shoe 1B
153 Plats Set 2
156 Bush Spherical 2
157 Spring Cylinder 18
211 Plate Shoe 2
212 Plate Swash 2
214 Bush Tilting 2
251 SupportS P 2
261 F, Cover F Seal 1
271 Casing Pump 2
312 Block valve y
313 R, Plate R Valve 1
314 L. Plate LValve 1
401 M20- 2100 Screw SHC B
406 MBS - 20, Screw SHC 4 JISHB 1176
458 G1/4, Plug z




S

Excavadora Uruga

g T
& Ay o W

VI N
% {/_ T 728 46
Nt ?,;'—;—' | ¢




Main Pump
index Part Code Description and Specification Q' TY Remarks
468 P]ug 4
490 F-'Jug 18
530 Assy Tilting Ping 2
531 Pin Tilting 2
532 Piston Servo 2
534 L, StopperlL 2
535 Stoppers 2
541 Seat 4
543 1, Stopperl 2
544 2, Stopper 2 2
545 Balt Steel 4
548 Pin Feed Back 2
702 0O-Ring 2
710 O - Ring 1
7 O - Ring 4
724 O - Ring 16
725 O - Ring 4
728 o- RI'E 4
732 0 - Ring ]
Tia Seal Oil 1
789 P18, Ring Back - Up 2 11582407
792 G35, Ring Back - Up 2 JI5B2407
806 RM-M1E, Nut 2 JISB1181
acs RN - M2, Nut 2 JISB1181
224 Ring Snap 2
885 ? 8- 121, Pin Valve Plate 2
286 Fin Spring 4 JISB2E08
001 EB -M10, Bolt Eye 2 11561168
953 screw Set 2
954 M20, Screw Set 2
081 Plate Name 1
082 Plate Mame 1
083 Pin 2




Excavadora Uruga

MAIN OIL CIRCUIT

V/ MICHIGAN

94




Main Oil Circuit
index Part Code Description and Specification Q' TY Remarks
1 MI10X 35-10.9, Bolt 40 G8/T70.1-2008
2 731 7x E.E,D—FEI'HE 2
3 Tube 1
4 Tube 1
5 Clip 2
6 12 - 300HV, Washer 4 8/T97.1-2002
i M12 X 30- 10.9, Bolt 4 GB/T5783-2000
8 ?3292X 353, 0-Ring 4
8 Hose 2
10 Hose 2
11 Flange 4
12 7 2499X 3.53 O-Ring 4
13 Flange 4
14 W16 X 70- 10.9, Bolt 1 GB/T3783-2000
15 16 - 300HV, Washer 1 B/T97.1-2002
16 Clip 1
17 Bracket 1
18 16-35- 45HRC, Washer 3 GB/T1230-2006
19 M16 X 40 - 10.9. Bolt 1 GB/T5783-2000
20 W12 X 35- 10.9, Bolt 3 GB/T5783-2000
21 12 - 35 - 45HRC, Washer 3 GB/T1230-2006
22 Bracket 1
23 M16 X 50 - 10.9, Bolt 2 GB/T5783-2000
24 Main Valve 1




MICHIGAN

96 A——



Main Dil Circuit

Remarks

fal
3

Index Part Code Description and Spedfication

R1/E- 1, Fitting GB/T25618.1-2010

711.3X 2.4, O-Ring

M14 - M14, Niple

?6.5x15 O-Ring

Hoze

Clamp

8 - 300HV, Washer GB/T97.1-2002

MBX 16-10.9, Bolt GB,/T32.1-1988

Washer

M20 X 65- 109, Bolt GB/T5783-2000

M14 - R1/4, Nipple

Zwing Motor

?I138X24.0- Ring

M22 - G3/8, Nipple

715X 2 O-Ring

?23.7X35,0- Ring

M26- 3/4 Nipple

Hose

Hose

70X2 0- Ring
M30 - G3/4, Nipple

M30 - G1, Nipple

?287x3.5 0O-Ring

Flange

M10 X 30-10.9, Bolt GB/T70.1-2008

BIRIBIERIEEEEDE|G|E]|E (BRI [e]oo]|~]o | i

?3292X353 0- Ring

el R LR R R N R R R R LR e DS R Rl LR ol Ul o Nl ol Dl e Nl el LR D R Ul SR

27 Hose

28 Hose

28 ?317x35 0- Hirl.g
30 M30 - G3/4, Nipple
31 M30 - G3/4, Nipple
32 Pin

33 ? 284X 6, O - Ring
34 M16, Bolt

35 *EX 15 0- HiEE
36 M16- R1/2, Nipple
37 Hose

38 Clamp

ARy o7



F
e

Excavadora Oruga

o

0

12

_w -

n —

98



Main Oil Circuit

index Part Code Description and Specification Remarks

M10¥ 30- 109, Bolt GB/T70.1-2008

Flange

M12 X 25- 10.9, Bolt GB/T5723-2000

12 - 300HV, Washer GB/T97.1-2002

Swivel Joint

72499% 353 0- Ring

Hoss

?21.7X 35, 0-Ring

M24 - M26, Nipple

?8X 15, O - Ring

Haose

?23.7X35 0- Ring

W26 - G3/4, Nipple

Flange

?8X 15, O-Ring

Hose

Hose

4 X 26, Pin GB/T91-2000

Limk

16 - 35 - 45HRC, Washer B/T248-2002

B16X 65, Pin GB,/TB22-2008

| o]
HHMI—'MI—'H-h-hHHI—'MHHH-hH-h-h-hHi'

RIBIBIBIE IS |F|G|R{BR|E|E|® e |~ ]o|w|&[w|r]-

Hose




Too A



Tu rning loint

Remarks

=

index Part Code Description and Specification

M10¥ 30- 109, Bolt GB/T70.1-2008

Flange

Hose

?32.92 ¥ 3.53, O-Ring

Haose

¥24.99 X 3.53, O-Ring

Hoss

Hose

?16.3 X 2.4, O-Ring

M30 - G3/4, Nipple

?23.7X 3.5, O-Ring

HMMMI—-’HUJHLHH-I"—‘I-Ei

Eﬁsmmqmmhmmu

Haose




Excavadora Uruga

102



Tu rning loint

index Part Code Description and Specification Remarks

o
=2

M3 X 35, Shim

B O- FtTng

Plate

Bolt

WE X 30, Washer - Spring

B, 0- Fh'ng

Flug

Turning Body

Sealing

Ring - Retaining

il Sealing

Turning Shaft

Flirrg - F!Ehfning

Stifleder

Bleslrlrlelr|o|risleslsls |-~ |s

Al T I = SR R Y SR Y (2 Y P P

Bolt







Swing Motor
index Part Code Description and Specification Q' TY Remarks

10 Ass’y Piston 1
20 Ass'y Valve casing Ho 1
101 Shaft 12 drive 1
m Cylinder 1
114 Spring Plate 1
121 Piston 9
122 Shoe e
123 Plats Set 1
124 Plate Shoe 1
131 Plate B Valve 1
30 Casing H2 1
303 Casing Ho Valve 1
351 Plunger H2 2
355 Sp n'nE H2 2
390 Plate name 1
391 Pin 2
395 Plate Name (1)
396 Pin (2)
401 screw Hex 5. H. C 4
443 Bearning roller 1
444 Bearning roller 1
451 Fin 2
459 Plug 2
472 O-Ring 1
438 O-Ring 2
491 Seal Oil 1







Excavadora Uruga

Swing Motor
index Part Code Description and Specification Q' TY Remarks
702 Piston Brake 1
it O-Ri ng 1
707 O-Ring 1
712 Spring Brake 24
742 Plate Friction 3
743 Plate Separator 4
o84 Plug Masking 1
985 Plug Masking 3
031 Valve, Time Delay 1
031-1 PJUE 2
033 Screw Hex. 5. H.C 3
51 Valve, relief F
051-1 O-ring 2
81 Ass'y Seal Kit 1
52 Ass'y S.R.Valve 1
100 Elasing 1
151 Plug 2
161 D—rEnE 2
162 O-ring 2
163 {]—rinE 2
171 screw Hex- 5. H.C 4
400 Valve 2
400-1 D-IEEE 2
400-2 Ring Back Up 2
933 Plug 1
094 Plug 1




MIGHIGAN

e
oo, \ 3
*T% R
{Fg’;ﬂf S %::*—E;E A %x—m
T #___:_-_"_'..-E.:;-‘“' %-. % 'ﬁ
LCP s S

108



Swing Re ducer

index Part Code Description and Specification QY Remarks
30 Sub-Ass'No. lcarrier 1
40 Sub-Ascy Bar Sa 1
S50 Sub-Assy Pipe
102 Casing B 1
201 Shaft A Drive 1
202 A, Gear & Ring 1
203 MoZ A, Gear A No.2 Planet 4
204 Mo A, Gear & Mo 2 5un 1
210 MNolA Gear A No 1 Planet 3
211 Mol A, Gear B Mo.1 5un 1
230 Carrier A Mo 2 1
231 Carnier & Mol 1
282 Pin A No.2 4
283 Fin AMNo.1 3
285 Plate C Thrust 3
286 Whaser Thrust 4
287 Plat= B Thrust 1
311 Bar 5a Level 1
312 Pipe 5a 1
313 Pipe 1
314 Cap 1
390 Plate Name 1
391 Pin 2
401 Ekg-SpheritaI Roller 1
A02 Brg.Spherical Roller 1
403 Cage Needle 3
602 Screw Hex 5. H.C 14
801 Seal Oil 1
901 Plug 1
910 Pin Spring 4
mz Ring_inap 1
013 F'.an Snap 1
ois Seal Bearning 1
o2s5 Fitting Relief 1
926 MNipple Grease 1

AN



Excavadora Oruga Y,

i

110




Multi Control Valve
index Part Code Description and Specification Q' TY Remarks
101 A, Easing A 1
102 B; 'l::r-.l_-r.'lngr B 1
103 Straight-Travelvalve 1
103 Straight-Travelvalve 1
14 Boom Priority Valve 1
153 Roh FFUE 2
154 Roh Plug 5
155 Roh Plug 1
158 Plug 1
159 F'Jug B
164 O-Ring 5
165 O-Ring 17
166 O-Ring B
167 O-Ri ng 3
168 O-Ring 3
165 O-Ring 4
201 Cover.Spring 4
202 Cmrer.Spri__ng 4
203 Cover.Spring 4
204 Cover.Spring [+
206 Cover.arm Zz
209 Flange 2
251 Logiccontrol Valve 1
252 Ass'y Lock Valve 2
254 Swing Logic Valve 1
261 O-Hi ng B
262 O-Ring 4
254 O-Ring B
273 Screw. Hex 5. H.C 40
301 Spool Travel 1
302 (1), Ass'y.Armi1) Spool 1
303 (1) , Spool.Boom(1) 1
304 Spool Bicket 1
305 Spool Swing 1
306 (2] ; Spool . Armi2) 1

A 111



Excavadora Oruga y

112




Multi Control Valve
index Part Code Description and Specification Q' TY Remarks
307 (2} , Spool.Boom{Z) 1
309 Spool Option 1
310 Spool Travel 1
324 Spring 1
325 Spring 1
326 Sp r‘EnE 1
327 Epring 1
328 spring 3
329 Spring 3
331 Seat Spri ng B
332 Seat Spring 12
333 Bolt Spacer 4
334 Stopper 3
335 stopper 5
336 Bolt.Spacer (5]
337 Stopper 1
338 Stopper 1
339 Stopper 1
255 Piston 1
356 Piston 1
30 Spring 2
ari Spring 4
372 Epring 2
373 Sprin_g_ 2
375 Spring 2
391 Etmight Travel Spool 1
392 Spool Bypath-Cut 1
511 Poppet B
513 Poppet 1
515 Foppet 1
516 Poppet 2




Excavadora Oruga

51—
Sb—o
5r—0

p—
F
F.o
m
il
L
=

4xpir —o
|
28—y, &5
{166}—~=T 36
o er—m
B |
G = & H—s51
3] J 24 @ o--5f
Bt B1E b It
5 | g—m
B e | 5
i, - [} | #’EL:J&\::- E r
T S S ——5§1




Multi Control Valve
index Part Code Description and Specification Q' TY Remarks
521 Spring o
522 Spring 1
523 Spring 2
551 Romh Flug 13
552 Fll.lg 2
554 F’|I-LE 1
555 Ass'y Check Valve 1
561 D—n’nE 18
601 Ass'y Main Rettef 1
602 Ass’y Port Rellet (]
603 Ass'y Port Rellet 2
611 Ass'y Nege-Con rellet 2
o7l Screw. Hex 5. H.C B
974 Screw Hex.5.H.C 3
875 Screw . Hex S H.C 5
97o Screw . Hex. 5. H.C 2
977 Name Plate 1
o978 Pin 2




WORK EQUIPMENT PIPING

S

116



Work Equipment Piping

index Part Code Description and Specification Remarks

o
=2

Tube

M10 X 35- 10.9, Screw GB/T70.1-2008

?29.7X 3.5, O-ring

Tube

W12 ¥ 30-10.9, Bolt GB/T5783-2000

12 - 35 - 45HRC, Washer GB/T1230-2006

Tube

Clip

I, Cushion I

Clip

? 24.99% 3.53, O-ring

Falange

Hose

Falange

HMMMhmthEEHMEM

Al T I = SR R Y SR Y (2 Y P P

Bucket Cylinder




T28 810 111213 14




Work Equipment Piping

index Part Code Description and Specification Q' TY Remarks

1 Arm Cylinder 1

2 7?24 99x 3.53, D—Fﬁng 5

3 Flange 1

4 M10 x 35-10,8, Screw 20 GB/T70.1-2008
5 M12 x 40 - 10,9, Screw 4

6 Hose 1

4 Flange

8 Clip 2

g9 M12 x 30-10.9 Bolt 14 GB/TS783-2000
10 12 - 35 - 45HRC, Washer 14 GB/T1230-2006
11 I1, Cushion I 12

12 Tube 1

13 Clip 2

14 |, Cushion | 4

15 Clip 2

16 Clip 1

17 Tube 1

18 Boom Cylinder{L) 1

12 Boom Cylinder(R) 1

20 Fs-16 FaEanEE 2

21 Hose 1

22 #32.92x 3,53 G-ang 3

23 F1-16Flange 1




MIGHIGAN

k
™
e

Excavadora Oruga

S,




Waork Equipment Piping

Index Part Code Description and Specdfication Q' 1Y Remarks

M14-R1/4, Nipple 3

Hose 1

4, Clip 3

Mix12-10.9, Bolt 14 GB/T5783-2000

6, Washer 14

Luhn'caﬁng Line

Hose

Lubricating Line

5, Clip

Luhn'cating Line

R1/8-1, Fitting

M14-R1/8, Nipple

Lubricati ng Line

6, Clip

o [ I = 5 0 0 S 0 S P IS

Lubricati ng Line

(N PR T TS VI LR T PE P R

=
m

NM14-R1/8, Nipple




Excavadora Url._qga ' MICHIGAN

- -
1 o 15 :
o 1? LE‘ Ifq i
i & _;__}:M ) [:.I 11 e
i (5 3

= R o>
< EE"H. = — :'Gb
2 = \"".. '____-.':.I|I o ﬂ"'\-.ﬁ-_r;h'.
Hﬁl R & A
ct K :
s, 40, 2
E HH""\-\.H ..' -?--:;
e =5 28
EEH __.__'-'_"._':-"' -y -:_'
\.Hh‘ " -"'-:::::.;-.‘-- &
T |

122



Boom Cylinder

Index Part Code Description and Specification QTy Remarks
1 7O0X # 105X 5, Ring - Dusk 2
2 ? 90X ? 105X 40, B - Bushing 2 GB/T5783-2000
3 Piston - Perch 1 GB/T97.1-2002
4 ?B5X 709X 8/11, Ring - Dust 1
5 PRSX # 104 X 2, Ring - Snap 1
& PESX T 100X 3, Bing - Snap 1
7 RS T 100K 9, Sealing Strip 1
8 ALY ?1005X 6, F!Ing—ﬂ-uffer 1
9 Mb 8530, Bushing 1 GB/T25618.1-2010
10 PIMOX T 112X 8, Fullutantmng 2
1n PIXOX 7 115X 9.7, Bushing P
12 120X ?63.5X 7 68, Piston 1
13 120X ? 105X 12, Seal - Piston 1
14 D853, Ring - Buffer 1
15 D85/ ? 81, Releasing Ring 1
16 Gland 1
17 W16 X 75, Bolt - Hex 12 GB70.1-B5
18 7.110.72 X 3.53, Ring - Snap 1
15 .?1131?114-511.5,5Eﬂiingning 1
20 D85/ 706 X 3.5, Ring - Snap 1
21 MEZ2 X 3 Bolt 1
22 Cylinder 1
23 ?BOX? 95X 5, Ring - Dust 2
24 70X 795X 91, Bushi_ng P
25 Ptl/8, Oil Cup 1 GB1152-89
26 M12X 12 Bolt 1 GB/T80-85
27 ? 8, Steel Ball 1 B3{(8-89
2B ?29.74 % 3.53, Sealing Hing P
it 10X 35, Bolt 8 GB70.1-B5
30 Boom CylinderilL} 1
31 Band Assy 1
32 # 10, Spring Cushion 2 GBE3-B7
33 10X 40, Bolt P GBLS720-88
34 M14 ¥ 85 Bolt 1 GBSTE0-B8
35 r 14 Spring Cushion 1 B93-87
36 Yb- 01, Plate 2
37 14 Mut 1 GBE170-88
3B M10, Nut-Hex 2 GBE170-88
39 Ol Pipe Assy B 1
40 Oil Pipe Assy & 1

AR






Boom Cylinder
Index Part Code Description and Specification Q' TY Remarks
1 780 x ? 105x 5, Ring Dust 2
2 T 90 x 7105 x 40, B-Bushing 2
3 Piston-Perch 3
4 ?B5x ?99x B/11 Ring-Dust 1
5 D85/ 7 104 x 2, Ring-Snap 3
B TBox 7 100x 3, HinE—Snap 1
7 785x 7 100X 9, Sealing Strip 1
B 7 85x 7 1005 x b, Ring-Buffer 1
9 MbB8530, Bushing 1
10 *120x ? 12x B, Pollutant Ring 2
11 ?120x? 115x 9.7, Bushi;n-,g 2
12 ?120x ? 63.5 x 68, Pistan 1
13 712 x ?105x% 12, Seal-Piston 1
14 D&5a, Rimg-Buifer 1
15 D85/ 7 81, Releasing Ring 1
16 Gland 1
17 W16 x 75, Bolt-Hex 12 GB70.1-85
18 *110.72 x 3.53, Ring-Snap 1
19 ?120x ? 114.5x1.5, Ealing Ring )
20 D85/ * 96 x 3.5, Rinz-Snap 1
21 Me2 x 3, Bolt 1
22 Cylinder 1
23 #B0x 735x 5, Ring-Dust 2
24 *80x ?95x 91 Bushing 2
25 Pti/8, Oil Cup + | GB1152-89
26 M12x 12 Bolt 1 GB/TB0-85
27 8, Steel ball 1 GB308-89
28 * 21974 x 3.53, Sealing Ring 2
29 MI10x 35, Boit a8 GB70.1-85
30 Boom Cylinder{R) 1
31 Band Assy 1
32 710 Spring Cushion 2 =B93-87
33 M10 x 40, Bolt 2 GB5780-88
34 M14 x 85, Boit 1 GB5730-38
35 714 Spring Cushion 1 =Bo93-87
36 ¥Yb-01, Plate 2
37 MI4 Nut ;| GB6170-88
i3 MI10, Nut-Hex 2 GB6170-88
ig B, Oil Pipe |
40 A, Qil Pipe 1

Ay



126 A——



Bucket Cylinder

index Part Code Description and Spedfication Ty Remarks
1 ?EI]I?EExS,RTnEDust 4
2 Pt/8, Oil Cup 2 GB1152-89
3 Fiston-Perch 1
4 #85x 799x 8/11 Ring-Dust 1
3 DES/?104x 2, Ring-Snap 1
6 BSx?100x 3, Ring-Snap 1
7 #85x ? 100 x 9, Sealing Strip 1
8 ?85x 7 100.5x 6, Ring-Buffer 1
9 Mb B530, Eiiding Bushlng 1
10 ?80x ?95x B2, Bushing 2
11 DB5 /796 x 3.5, Ring-Snap 1
12 ?120x ?114.5x 1.5, O-Sealingring 1
13 ?110.72 % 3.53, O-ri ng 1
14 W16 x 75, Bolt-Hex 12 GBT0.1-85
15 Gland 1
16 DESa, Hing_-Euﬁer 1
17 ?85x ? 65.5x 0.5, Cushion 2
18 7120x ? 115 x 9,7 Oriented Ring 2
13 ?120x ? 105 x 12, Sealing Ring 1
20 7120 x ?65.5x 68, Piston 1
21 ? 120 x ? 112 x 8, Pollutant 1
22 Cylinder Ass’y 1
23 Mied x 3, Bolt 1
24 78, Steel Ball 1
25 M12 x 12, Bolt 1 =B80-85
26 Bucket Cylinder 1
27 MO, Nut 2
28 710, Spring Cushion 3 zB93-87
29 10 x 40, Bolt 2 =B5780-88
30 Band Ass 'y 1
31 729 74x 353 O-5ealing Ring 1
32 w10 x 35, Bolt-Hex 4 GET0.1-85
33 A, Oil Pipe Assy A 1
34 M10 x 50, Bolt 1 =B57B0-88
35 Yb-05, Plate 1

|
b
~J






Arm Cylinder
Index Fart Code Description and Specdfication aTy Remarks
1 7 80x ? 95 x 45, B-Bushing 4
2 TEOx? 95 X5, F".inEDI..IEt 4 =B1153-859
3 Ptl /8202, Oil Cup 1
4 Fiston-perch 1
5 ?95x ? 109x /11, Ring Dust 1
(5] 095/ ?114x 2, Ring Snap 1
7 795x 7 110x 9, Ring 1
8 ?95x ? 110x 3, Opening Ring-Snap 1
a 705y ? 1[]1515,F!ing—ﬂuﬁer 1
10 b 9530, S1id'ing Eus-hﬂ 1
11 7 135 ? 177x8, Pollutant Ring 2
12 ¥ 135x ? 130x 12 5, Oriented Ring 2
13 b 9530, Piston 1
14 ?135x 7112 x 15.5, Ring 1
15 D95, Ring-Buffer 1
16 D95/7 91, Releasing Ring 1
17 &land 1
13 MI1E x 20, Bolt-Hex 1z GBT0.1-85
19 7123 19x5.33, O-Sealing Ring 1
20 D95/7 106 x 3.5, Ring-Snap 1
21 r135x 1263 x 2, Ring-Snap 1
22 ?70x 6.1, Band 1
23 ? 47, Releasing Ring 1
24 ?60x 47, Behind Ring- Buffer 1
25 ?54x 5.6, Ring-Snap 1
26 Cylinderass'y 1
27 Midx 14 Bolt 1 GB/TED-85
28 78, 5teel Ball 1 GB308-80
29 Arm Cylinder 1
30 IO Mot 2 GBE1T0-2000
31 ¢ 10, Cushion 3 GB33-87
32 W10 x 40, Bolt 2 GBSTED-B8
323 MI10x75, Bolt 4 GBTO-85
Cylinder Ass™ ¥ 1
?2974x 353, O-Seal ing Ring 1
36 Mi10x 35, Bolt 4 GB70-85
37 A, Dil Pipe Assy 1
38 710, Cushion 1 GB33-87
39 W10 x 50, Bolt 1 GBS7E0-28
¥h-05, Plate 1

—129



Excavadora Uruga

PILOT LINES

130




Pilot Lines
index Part Code Description and Specification Q' TY Remarks
Left loy Stick 1
M10x20-10.9, Bolt B GB/T5783-2000
10-300HV, Washer 19 GB/T97.1-2002
Pilot Valve 1
Pedal
Mipple
?10.8x2 4, O-Ring
M10x35-10.9, Bolt
Plate
Pilot Valve
Pilot Valve
MEx20-8.8, Bolt
6-200HY, Washer
Bus hinE_

[, Bracket |

I, Bracket il

Nilon Band

Hoss Assy

Hose Assy
WM12x25-10.9, Bolt
12-3004HV, Washer
0il Block
M10w25-10.9, Bolt
Mipple

Mipple

Mipple

? 17.8x2.4, O-Ring
M10x50-10.9, Bolt
M10w&0-10.9, Bolt
Hoss

=

i

[
(=]

GB/T5783-2000

GB/T5783-2000
GB/T97.1-2002

e fma oo o e e ka4

It
=

=ttt el O R R S 1 RO 00 R

=k
L

5

GB/T5783-2000
GB/T97.1-2002

fsd
=

GB/T5783-2000

Hoss

Hoss

Hose

Hose

Hose
?BOX15, O -Ring
Righe Joy Stick

HF:HI—-'I—JI—'HI—'MMMMHJUJMHEHEHI—'H

ol bl Dol B B el b3 e gl R AN R L v I

A 31



Excavadora Oruga




Pilot Lines

index Part Code Description and Specification Q' TY Remarks

Nipple

Nipple

?13.8X 2.4 O-Ring

Mipple

MNipple

el N N =i SRS

Mipple

765X 1.5, 0-Ring 14

MNipple

?10.8x 2.4, O - Ring

Hose

Hose

Haose

Hose

i =1 S Y EE U ER (7 3 P S
e TN = W Y P

Hoss




MICHIGAN

Excavadora Oruga




Excavadora Urqga _ MICHIGAN

Pilot Lines

Index Part Code Description and Specification

=
4

Remarks

Nipple

?138X 24 O-Ring

Mipple

Mipple

Hose

Hose

Hose

Hose

Haose

Hose

?80x15 0-Ring

Et:'a'mm-dmm.n.mmu

I el R B e e et R O T N I

?E5X 15 O-Ring




Excavadora Uruga

e s

- AR by #

136




Excavadora Urqga _ MICHIGAN

Pilot Lines

index Part Code Description and Specification Remarks

o
=2

Nipple

?138X24.0 - Ring

Mipple

Hose

Haose

Hose

Hoss

Hose

Hose

?BO0x15 0- Ring

?65X 15 O-Ring

HEmHHHl—-MthE-h

Eﬁsmmqmmhmmu

Cusion Valve




Excavadora Oruga




Excavadora Urqga _ MICHIGAN

Pilot Lines

index Part Code Description and Specification

R
=

Remarks

[

Nipple

?138X24 O-Ring

Shuttle Valve

Throttle Yalve

MNipple

Hose

Hose

Hose

o oo | =i fem jun | B |l | ra
Lo | e e e R e el | B

?655X15 O-Ring




Excavadora Uruga

140



Excavadora Urqga y / MICHIGAN

Pilot Lines
index Part Code Description and Specification Q' TY Remarks
1 Right Rod 1
2 Right Handle 1
3 M4 X 12 - 5.8, Bolt 2
4 Left Rod 1
5 Left Handle 1




142



Excavadora Urqga _ MICHIGAN

Cushion Valve

Remarks

o
=2

index Part Code Description and Specification

Body

F-'Iug

Spring

Walve Rod

Throttle Vaive

Throttle Valve

Throttle Valve

Throttle Valve

O- Ring

Plug

o
H'a'mmqmm.hmmu
Elelslrlrl s

Plug







Pilot Valve (Left)
index Part Code Description and Specification Q' TY Remarks
101 Ca:sTnE, 1
111 Plate Port 1
121 Washer Seal 2
122 0 - Ring 1
115 SErew 2
126 Fin S;Jring 1
131 Bush 1
151 Plate 1
201 Spool 4
211 F'Jug 4
212 Rod Push 4
213 Seal 4
24 O- Ring 4
216 Seatl Spring 4
217 Washer, 2 4
221 Spring 4
241 Spring 4
301 Joint 1
302 Plate Circulate 1
312 Nut Adjusti ng 1
315 MNut Lock 1
457 Bush i
455 Connector 2
479 Sleeve Jnsuratin-g 2
501 Bellows 1
601 Handle Sub 1




F
Ii.

Excavadora Oruga

S

&1

146



Filot Yalve {Fl'lght}
index Part Code Description and Specification Q' TY Remarks
101 Ca:sTnE, 1
111 Plate Port 1
121 Washer Seal 2
122 0 - Ring 1
115 SErew 2
126 Fin S;Jring 1
131 Bush 1
151 Plate 1
201 Spool 4
211 F'Jug 4
212 Rod Push 4
213 Seal 4
24 O- Ring 4
216 Seatl Spring 4
217 Washer, 2 4
221 Spring 4
241 Spring 4
301 Joint 1
302 Plate Circulate 1
312 Nut Adjusti ng 1
315 MNut Lock 1
457 Bush i
455 Connector 2
479 Sleeve Jnsuratin-g 2
501 Bellows 1
601 Handle Sub 1




Excavadora Uruga

e B o

L

2] i

T
. LlE T e,
it S | S
T =
. 13 e
25— L~ Rt
Cla -
@5 _ &y
P
=3 & T
Ed _— _."_ ===
o e
13- S E = S
e R
b = G 4
_BE wmgp
TE B 3 g

Wi B 1

g
e
i

wEIO
r-l:l
ity Ay L
— =l £
mon
I




Pilot Valve
index Part Code Description and Specification Q' TY Remarks
101 Ca:sTnE 1
102 Casing {Damper) 1
201 Cover 2
202 Plug 4
203 Grease Cup 4
210 MNhu F’akl'ng 4
211 O-Ring 2
212 O - Ring 2
213 O - Ring 4
214 Rod Push 4
215 1, Washer 1 8
217 2, Washer 2 4
Pk, Seat Spring 4
220 screw. Hex 5. .H.C 2
224 Piston 4
225 Ball Steel 12
271 Screw Hex 5.H.C 2
301 Spool 4
311 Seat Spring 4
313 Washer 3 4
324 Spring 4
335 Spring 4
336 Spring 4
337 Sprin_g_ 4
412 Bush 4
413 Cam Shaft 2
4200 Cam 2
423 Set Screw z
471 Set Screw a
472 Lock Mut 4
501 Bellows 2




SOLENOID VALVE PIPING




Excavadora Urqga y MICHIGAN

Solenoid Valve Piping

index Part Code Description and Specification Q' TY Remarks

1 MI12¥ 25- 109, Bolt

12 - 300HV, Washer

M10X 25-10.9, Bolt

10 - 3006V, Washer

MILOX 30- 109, Bolt

A, Pilot Valve

=] [em i | b | oo | ra
ol s oo |4 [ra e

B, Pilot Valve




152



Solencid Valve Piping

Remarks

=]
-

index Part Code Description and Specification

Nipple

?17.8X24.0- Ring

Nipple

?1394X 262, 0-Ring

Mipple

?10.77 X 262, 0-Ring

MNipple

Nipple

Nipple

Filter Niple

?108x 24 O-Ring

Mipple

?80X15 O-Ring

Mipple

F'Jug

MNipple

Haose

Haose

Hose

Hose

Hose

Hose

712X 2 O -Ring

765X 15,0-Ring

710X15 O-Ring

L S R e T i e e B e el e Rl i e S e SO S i R

BRIRIE(REIBIEER|G|GRE[S RS 2|00 [~ o || ||

Mipple




Excavadora Oruga

V / MIGHIGAN

i

oA

/ 718 2 g7y .0
{ AR #(7)
b lf# -lrf .-""-. -"fr ' | / .-"-f FI‘
A y © 28 LI I )
= s $ /.-' . |.—."-
/ RS | ¥ =
; ; i 5 - i
e 'Il i aa B i 'i-lt—‘l'-."
o 4% = B
[ \.L - E;_:.:_..; - ¥ 2T
] ..' I i I'- 5 Sy
1 w, = o
- it ! -
P ¥ e T e I
) = N 5
e, ¥ el B
=1 53T 25
15 f ot ool Distributing Pla
7 | LR
|r 1|..-

-ra T R




Solencid Valve Piping

index Part Code Description and Specification Remarks

o
=2

Nipple

?138X240- Ring

MNipple

Mipple

Mipple

Mipple

P108x24,0- Ring

Nipple

? 10.77X 2.62, O - Ring

Nipple

Mipple

Mipple

Nipple

?71394X 262 0- Ring

Hose

Hose

Haose

Haose

BlE|S|6|G|RIE(RE|E |2 |00 [~]|o || o fe

Hose

Hose

Hose

Hose

i I P 1

Hose

Haose

Hose

ol e e = el s e e e e [ ia s s s e e e a | | a

Hose

?65X 15, 0-Ring

fad
Ln

?lEII,ﬂ—FEinE

?80X15 O-Ring

Mipple

R iR (A RER AR R b

SR I=N T PN

?11.3X 2.4, 0-Ring




=

€, -

e il

et | B RN
3 ] : 7
- 1 - _t‘
i BT - # ¥ -




Solenoid Valve Piping

Remarks

=
!

Index Part Code Description and Specification

MNipple

?17.8X 24 O-Ring

Nipple

?138%24 0- Ring

Nipple

Mipple

MNipple

Mipple

?108x 24, 0-Ring

Hose

Hose

Hose

Hos=

Hose

o P I (=9 Y 12 3 SO Y ) Y ) N

Hose

Hose

Hose

?E5X 15, 0-Ring

sl | (= e = e e s = | = s ma e = e

BIE 5|5

?lillﬂ—ﬂing




Excavadora Urqga y / MICHIGAN

158



Excavadora Urqga _ MICHIGAN

Solenoid Valve A

index Part Code Description and Specification Remarks

o
=2

Acculator

O - Ring

Check Valve

Ei_gnaling_ Device

Body

Filter

0 - Ring

Filter Shell

Valve Rod

Filter Assy

o
H'a'mmqmm.hmmu
e U I P UG PG S JERY Iy R P

Solenoid







Excavadora Urqga y / MICHIGAN

Solenoid Valve B

index Part Code Description and Specification Q' TY Remarks
1 Body 1
2 Valve Rod 2
3 Salenoid 4
4 Valve Rod 2
5 Shuttle Valve 1




Excavadora Oruga

COOLING PIPING




Cuu!ing Piping

Remarks

o
-

index Part Code Description and Specification

Tube

M12 ¥ 00 - 10.9, Bolt GB/T5782-2000

Clamp

Housg

Clip

M10- 10, Nut GB/T6170-2000

Tube

Bolt

?47.7X 3.5, Ring

Nipple

12, Washer GB/T97.1-2002

M12 X 80 - 10.9, Bolt GB/T5782-2000

Ring

Flange

M12 X 35- 10.9, Bolt GB/T70.1-2008

House

M10X 35- 109, Bolt GB/T5783-2000

10, Washer GB,/T97.1-2002

Plate

Plate

Tube

M30X 2, Nipple

766.5% 2 Ring

Valve

M12 X 35 - 10.9, Bolt GB/T5783-2000

Tube

?58.4% 3.1, Ring

Valve

Tube

House

763 % 3.55, Ring

SRIES Dl ol G U U 0 o B O ) U T =8 ol N el 0 G R B O L0 0 8 U0 T T -0 -

BIEE|BIRNIRIRRBRIBIEEE|NGEFEE|REE|e (o]~ ]|o|n|s|w]|m]l-

M10X 30 - 10.9, Bolt GB/T70.1-2008




TRACTION MOTOR LINE

164



Traction Motor Line

Index Part Code Description and Specification aTY Remarks
1 Hose 1
2 Hose 1
3 Hose 2
4 MI0 X 30- 109, Bolt 16 GB/T70.1-2008
3 Flange 4
6 Mipple 1
i 108X 2.4,D—Hin§ 3
8 Hose 1
8 Hose 1
10 Nipple 1
11 ?21.7X35 O-Ring 1
12 Mipple 1
13 Travel Motor 2
14 MNipple 4
15 Nipple 2
16 M16 X 45- 129, Bolt 60 GB,/T5783-2000
17 Washer &0
1B Hose 1
19 Hose 1
20 F2499¥% 353, 0O- Fi_l'ng 4
21 ?17.8X 2.4 O-Ring 2
22 PIRTH E.E,D—Rin-g 4
23 ?12X2 O-Ring 4
24 ?E.EK].S,E—HinE 4
25 ?163X 24 0-Ring 4




=
=
=
=
-
—

Excavadora Oruga

£
66

1



Travel Mator and Reduction Gear

Index Part Code Description and Specification Q Ty Remarks
A Reduction Gear Ass'y 1
A Spindle Kit 1
A Spindle Ass'y 1

Spindle 1
3 Hold Flange 1
19 Hex.Socket Head Bolt 3
34 Farallel Pin B
37 Washer 3
B.. Rv - Gear Ass'y 1
B._ Rv - Gear Kit 1
4 & By Gear A 1
5 B, Bv GearB 1
g Crank Shaft 3
12 Spacer {7
22 TaperRoller Heaﬁng (7]
23 Meedle Roller Bearing &
e Spur-Gear Kit 1
7 Spur-Gear 3
D:. Floating - Seal Kit 1
31 Floati ng Seal 2
1 Hub 1
B Imput - Gear 1
8 Cover Distance Piece 1
13 Distance Piece 3
15 Coupling 1
17 Pin 24
20 Retaining - Ring OFf Hole Use 3
21 Angular z
25 Ftelzining = Eing 3
27 O-Ring s
29 O -Ring 1
30 0O - Ring 1
33 Hex. Socket Plug 3
35 Hex.Socket Head Bolt 12
36 Steel Ball 1
47 Parallel Pin 2
43 0 - Ft'lng 3
E. Motor Sub Ass'y 1
E Linder - Block and Piston Kit 1
E Piston Kit 1

AN e



Excavadora ﬂrl;!ga f MICHIGAN

7{"'*'_'_'_&. 193
L4 162
11!:!1?-—«5‘;!Q IH- %‘IH

220 207 208 203 210 2
'H}'ﬁ_- :

000350y,

e | Q-EI0R
!}; i | N
o 217 it y 205 “am

49

217 (] e |
355 Ei’:?% | |
[CNEEE R
157 210

168




Travel Motor and Reduction Gear
Index Part Code Description and Specification Q' Ty Remarks
A_ Piston Ass'y g
105 Piston 1
106 shoe 1
104 Cylinder Block 1
17 Retain 1
i08 Thrust - Ball 1
110 Washer 2
111 Collar 1
114 Spring 1
145 Ftera'rning . Hing 1
151 Needle - Roller 5
B.. Piston 1
161 Piston 1
162 Shoe 1
10z Shaft 1
103 Swash - Plate 1
109 ﬁming - Plate 1
112 Piston 1
113 Sp@g 12
115 Friction - Plate s
116 Mating Plate 3
132 0il - 5eal 1
135 o- Fl:'mg 1
139 o- F!'lng 1
1449 Deep Groove Bali- Bearing 1
150 Deep Groove Bali - Bearing 1
167 Fiviot 2z
171 Farall - Pin P
183 spring 1
k. Relief- Valve F
A Valve Kit 1
201 Valve 1
202 Sleeve 1
203 Spring - Retainer 1
204 P'{ug 1
205 Shim 1
206 spring 1
208 O -Ring 1
209 O -FRing 1
210 o- Ft'ln_g, 1

ARRRIIIIIIINes



170

Excavadora ﬂrl;!ga f MICHIGAN

PR M. TR
3 A
e

7 R it T ,
i v, 5};“ % = L"W‘Tg eI —
—— — Exs 211 j :
T8 el LR ARE |7y, 75 e
EIS-[I—’ 38 . *ﬂﬂ-ﬁ .:. : B i ﬁﬁ i =i
37— q\basﬂ 3 ﬁ g an an:lral 24
3254@ " 382 L a0




Trave! Motor and Reduction Gear

Index Part Code Description and Specification Q' Ty Remarks
1 Back Up - Ring 2
N7 Back Up - Ring 2
219 - Hing 1
220 Piston Seal 1

D. Control Valve Ass'y i
A.. Rear - F|iII'IEE Ass'y i
A Rear - Flange Kit 1
301 Rear Flange 1
323 Spool 1
281 Piston 1
324 Plug 2
325 stopper 2
326 Ptug 2
327 Valve 2
328 spring 2z
330 spring 2
336 O - Ring 2z
337 0-Ring 2
346 Hex. Socket Plug 2
352 Hex.Socket Plug 2
354 Hex. Socket Head Bolt 7
355 - ang 2
357 Hex. Socket Plug 2
358 O - Ring 2
355 - Ring 2
363 Spool 1
366 zpring 1
368 Steel Ball 2
379 Filter 1
380 Plug 2
382 Plug 2
383 - Ring 2
384 O - Ring Z
385 steel Ball 2
3857 Filter X
398 Hex.Socket Plug 4
399 Name Plate 1
31 Parallel - Pin X
343 Bolt 12

A 71



Excavadora Uruga

AIR CONDITION SYSTEM




Excavadora Oruga

Air Condition System

index Part Code Description and Specification Q' TY Remarks

1 Evaporator 1

2 M12 X 35- 8.8, Bolt 4 GB/T5783-2000
3 12 - 35 - 45HRC, Washer 4 GB/T1230-2006
4 Hose 1

3 Triangle Belt 1

6 MI10X 25- B8, Bolt & GB/T3783-2000
i 10, Washer [ GB/T93-1987
8 10- 200HV, Washer i GB/T97.1-2002
9 Pulley 1

10 M2 X 90, Bolt 1

11 8 Washer a G5/T93-1987
12 B- 2004V, Washer 13 B/T97.1-2002
13 Compressar 1

14 MG X 20- B.8, Bolt 1 GB/T3783-2000
15 6, Washer 4 GB/To3-1987
16 6 - 2004V, Washer 4 GB/T97.1-2002
17 M8 X 20- 8.8, Bolt 5 GB/T5783-2000
18 Liquid Storager 1

19 Hose 1

20 Hose 1

21 Nylon Band 20

22 M10X 35- 8.8, Bolt 1 GB/T5783-2000
23 Hoss 1

24 M8 - 8, Nut 1 GEB/T5170-2000
25 MG - 8, Nut 3 GB/Te170-2000
26 Panel 1

27 Hose 1

28 Hose 1

29 Bracket 1

30 Condenser 1




73N
by
678 8 Conmedt 1o Eveporator

Connect lo Evaporator (|
29 48 11 12 i
.

Connect to Evaporatyr



Air Condition System
index Part Code Description and Specification Q' TY Remarks

31 Bracket 1
32 Hoop 4
33 Syphon 1
34 M2Z2X 1.5- 8.8, Nut 2 1B/T981-1977
35 0O-Ring 2
36 Mipple 1
37 M5 X 20- 4.8, Bolt 4 GB/TE1E-2000
38 5, Washer 4 GB/T93-1987
39 5 - 140HV, Washer 4 GB/T97.1-2002
40 Nipple 1
41 Mipple 1
42 Clamp 2
43 {ilamp 2

Clamp 2
45 Hose 1
46 M2 X 25- 8.8, Bolt 4 GB/T5783-2000
a7 Mipple 1
48 Ball Valve 1
49 MNipple 1




cavdoaong: AT

d . &F
Sh% e

-

A

AR

= \
279 10 233 We 7

| P ﬁ
= ol
..-"j —_ it

14

4 28 M1 N




Air Condition System
index Part Code Description and Specification
Hvac Case Upp Assy
Hvac Case Upp Assy

Remarks

o
=2

Relay

M4 X 120, Crew Tap T.H
Insu Low

E Case Assy

Fre Air Filter

Rec Air Filter

H/ Rad Set

Valve Assy

Intake Rod

P X 120, Screw Tap T.H
Ressistor Assy

Blower Case Assy

Fan and Mntor Assy
Hose Drain

M f Act Assy - Vent

M J Act Assy - Def [ Foot
M [ Act Assy - Temp

M [ Act Assy - Intake
Evap Core Assy

Core Ass y - Lami
Exp.V /V Assy

Cap Flange

Side Plate

Sensor- Duct

Wiring Assy

H / Rad Pipe Clamp
Water Hose

Wire Holder

Clip Hase

screw Tap T.-H

Hose Clamp Ass y
WA X 121, Screw Tap T.H
Mame Plate

H =t el o e el RO R R S 1 R 0 R

=k
L

5

fsd
=

S LA R N = TS P F R T = S P PR PR U o T R PR PR P e T P PR A e N L

[oudd
5]

il ol Bl bl b g 1 PR A R

—

A \ 77



Excavadora Url.igg _ a7 4 MICHIGAN

178



Excavadora Urqga y MICHIGAN

Air Condition System

index Part Code Description and Specification Remarks

o
=2

[

Mame Plate

5 /D Gas Cover

O - Ring

Commpressor Assy

W5 X 6, Bolt and Spring Assy 538/T9074.7- 1988

Bolt and Spring Assy

Nut

Bolt

[T T S e R S T Y S T O
el Rl SR S T R

Clutch Assy




Excavadora Uruga

Sl




Excavadora Urqga y / MICHIGAN

Ressrioir

index Part Code Description and Specification Q' TY Remarks

1 R/ Drier Assy

Brkt - R/ D Mtg Assy

Bolt and S f W_P / W Assy

|t ks
= | = e

Pressure 5 /W




HYDRAULIC HAMMER LINE

Connect to Cocling Piping




Hidraulic Breaker Pipi ng

index Part Code Description and Specification Remarks

M1O¥ 35- 109, Bolt GB/T70.1-2008

Flange

?32.92x 3.53, 0 - Ring

Hose

12 - 300HV, Washer GB/T97.1-2002

M12 ¥ 35- 10.9, Bolt GB/T5783-2000

MI10X 35- 109, Bolt GB/T32.1-1988

Accumulatar

Bracket

Filter

MI1OX 35- 109, Bolt GB/T5783-2000

10 - 35 - 45HRC, Washer GB/T1230-2006

M16 X 50- 10 9, Bolt GB/T5783-2000

16 - 35 - 45HRC, Washer =B/T248-2002

Hose

Hose

Flange

?37.69X 353 0- Ring

BlE|S|6|G|RIE(RE|E |2 |00 [~]|o || o fe

Hose

Hose

?19.3% 24 O-Ring

Bolt

i I P 1

Bracket

Bracket

?19.3X 2.4, 0-Ring

Washer

M12 ¥ 35- 109, Bolt GB/T5783-2000

Clip

MG ¥ 50 - 8.8, Bolt GB/T70.1-2000

Mipple

=
|—||—~|-.1Hmﬁl—-r~.1|—t|—|-|—~|—-HhhHHmmmmHHHmmml—-mm"ﬁ“i‘

R iR (A RER AR R b

Clip




S

Excavadora Oruga o




Hidraulic Breaker Pi ping
index Part Code Description and Specification Q' TY Remarks

1 MI10X 35-10.9, Bolt a0 G8/T70.1-2008
2 F|iiI'EEE (3]

3 Clip 15

4 MI10 X 40- 10.9, Bolt 24 GB/T70.1-2008
5 Plate 10

6 M12 X 50- 10.9, Bolt 26 GB/T70.1-2000
i Tube 1

8 ?34 7% 35, 0-Ring 8

g9 Tube 2

10 I-th Pressure Ball Valve 7.

11 MG X 60- 8.8, Bolt B GB/T70.1-2000
12 Tube .

13 Flange 4

14 M10X 90- 10.9, Bolt B GB/T70.1-2008
15 Plate 2

16 M12 X 40 - 10.9, Bolt B8 GB/T70.1-2008
17 Tube 2

18 Tube 2 GB/T70.1-2008
12 Tube 1
20 ?Elﬂzxﬂ.ﬁﬂ,ﬂ—ﬁing




MICHIGAN

Excavadora Uruga

186



Hidraulic Breaker Pilot Piping
index Part Code Description and Specification Q' TY Remarks
1 ML - 10, Mut 2 GB/Te170-2000
2 10 - 300HV, Washer 2 GB/T97.1-2002
3 M10 X 30- 10.9, Bolt 2 GB/T5783-2000
4 Pilot Valve 1
5 MNipple 1
7 FI10EX 2-4,D—Rirlg 3
7 Nipple 2
8 65X lE,ﬂ—HinE 5
B Hoss 1
10 Hose 1
11 MNipple 2
12 713.8% 2.4 O-Ring 2
13 Nipple 2
14 Hose z
15 *BOX lE,ﬂ—HinE 4
16 Mipple 1
17 Mylon Band 3




www.michiganweb.com.ar



	1Michigan-ME220Z-(Español).jpg
	2Michigan-ME220Z-(Español).jpg
	3Michigan-ME220Z-(Español).jpg
	4Michigan-ME220Z-(Español).jpg
	5Michigan-ME220Z-(Español).jpg
	6Michigan-ME220Z-(Español).jpg
	7Michigan-ME220Z-(Español).jpg
	8Michigan-ME220Z-(Español).jpg
	9Michigan-ME220Z-(Español).jpg
	10Michigan-ME220Z-(Español).jpg
	11Michigan-ME220Z-(Español).jpg
	12Michigan-ME220Z-(Español).jpg
	13Michigan-ME220Z-(Español).jpg
	14Michigan-ME220Z-(Español).jpg
	15Michigan-ME220Z-(Español).jpg
	16Michigan-ME220Z-(Español).jpg
	17Michigan-ME220Z-(Español).jpg
	18Michigan-ME220Z-(Español).jpg
	19Michigan-ME220Z-(Español).jpg
	20Michigan-ME220Z-(Español).jpg
	21Michigan-ME220Z-(Español).jpg
	22Michigan-ME220Z-(Español).jpg
	23Michigan-ME220Z-(Español).jpg
	24Michigan-ME220Z-(Español).jpg
	25Michigan-ME220Z-(Español).jpg
	26Michigan-ME220Z-(Español).jpg
	27Michigan-ME220Z-(Español).jpg
	28Michigan-ME220Z-(Español).jpg
	29Michigan-ME220Z-(Español).jpg
	30Michigan-ME220Z-(Español).jpg
	31Michigan-ME220Z-(Español).jpg
	32Michigan-ME220Z-(Español).jpg
	33Michigan-ME220Z-(Español).jpg
	34Michigan-ME220Z-(Español).jpg
	35Michigan-ME220Z-(Español).jpg
	36Michigan-ME220Z-(Español).jpg
	37Michigan-ME220Z-(Español).jpg
	38Michigan-ME220Z-(Español).jpg
	39Michigan-ME220Z-(Español).jpg
	40Michigan-ME220Z-(Español).jpg
	41Michigan-ME220Z-(Español).jpg
	42Michigan-ME220Z-(Español).jpg
	43Michigan-ME220Z-(Español).jpg
	44Michigan-ME220Z-(Español).jpg
	45Michigan-ME220Z-(Español).jpg
	46Michigan-ME220Z-(Español).jpg
	47Michigan-ME220Z-(Español).jpg
	48Michigan-ME220Z-(Español).jpg
	49Michigan-ME220Z-(Español).jpg
	50Michigan-ME220Z-(Español).jpg
	51Michigan-ME220Z-(Español).jpg
	52Michigan-ME220Z-(Español).jpg
	53Michigan-ME220Z-(Español).jpg
	54Michigan-ME220Z-(Español).jpg
	55-Michigan-ME220Z-(Español).jpg
	56Michigan-ME220Z-(Español).jpg
	57Michigan-ME220Z-(Español).jpg
	58Michigan-ME220Z-(Español).jpg
	59Michigan-ME220Z-(Español).jpg
	60Michigan-ME220Z-(Español).jpg
	61Michigan-ME220Z-(Español).jpg
	62Michigan-ME220Z-(Español).jpg
	63Michigan-ME220Z-(Español).jpg
	64Michigan-ME220Z-(Español).jpg
	65Michigan-ME220Z-(Español).jpg
	66Michigan-ME220Z-(Español).jpg
	67Michigan-ME220Z-(Español).jpg
	68Michigan-ME220Z-(Español).jpg
	69Michigan-ME220Z-(Español).jpg
	70Michigan-ME220Z-(Español).jpg
	71Michigan-ME220Z-(Español).jpg
	72Michigan-ME220Z-(Español).jpg
	73Michigan-ME220Z-(Español).jpg
	74Michigan-ME220Z-(Español).jpg
	75Michigan-ME220Z-(Español).jpg
	76Michigan-ME220Z-(Español).jpg
	77Michigan-ME220Z-(Español).jpg
	78Michigan-ME220Z-(Español).jpg
	79Michigan-ME220Z-(Español).jpg
	80Michigan-ME220Z-(Español).jpg
	81Michigan-ME220Z-(Español).jpg
	82Michigan-ME220Z-(Español).jpg
	83Michigan-ME220Z-(Español).jpg
	84Michigan-ME220Z-(Español).jpg
	85Michigan-ME220Z-(Español).jpg
	86Michigan-ME220Z-(Español).jpg
	87Michigan-ME220Z-(Español).jpg
	88Michigan-ME220Z-(Español).jpg
	89Michigan-ME220Z-(Español).jpg
	90Michigan-ME220Z-(Español).jpg
	91Michigan-ME220Z-(Español).jpg
	92Michigan-ME220Z-(Español).jpg
	93Michigan-ME220Z-(Español).jpg
	94Michigan-ME220Z-(Español).jpg
	95Michigan-ME220Z-(Español).jpg
	96Michigan-ME220Z-(Español).jpg
	97-Michigan-ME220Z-(Español).jpg
	98Michigan-ME220Z-(Español).jpg
	99Michigan-ME220Z-(Español).jpg
	Binder2.pdf
	100Michigan-ME220Z-(Español).jpg
	101Michigan-ME220Z-(Español).jpg
	102Michigan-ME220Z-(Español).jpg
	103Michigan-ME220Z-(Español).jpg
	104Michigan-ME220Z-(Español).jpg
	105Michigan-ME220Z-(Español).jpg
	106Michigan-ME220Z-(Español).jpg
	107Michigan-ME220Z-(Español).jpg
	108Michigan-ME220Z-(Español).jpg
	109Michigan-ME220Z-(Español).jpg
	110Michigan-ME220Z-(Español).jpg
	111Michigan-ME220Z-(Español).jpg
	112Michigan-ME220Z-(Español).jpg
	113Michigan-ME220Z-(Español).jpg
	114Michigan-ME220Z-(Español).jpg
	115Michigan-ME220Z-(Español).jpg
	116Michigan-ME220Z-(Español).jpg
	117Michigan-ME220Z-(Español).jpg
	118Michigan-ME220Z-(Español).jpg
	119Michigan-ME220Z-(Español).jpg
	120Michigan-ME220Z-(Español).jpg
	121Michigan-ME220Z-(Español).jpg
	122Michigan-ME220Z-(Español).jpg
	123Michigan-ME220Z-(Español).jpg
	124Michigan-ME220Z-(Español).jpg
	125Michigan-ME220Z-(Español).jpg
	126Michigan-ME220Z-(Español).jpg
	127Michigan-ME220Z-(Español).jpg
	128Michigan-ME220Z-(Español).jpg
	129Michigan-ME220Z-(Español).jpg
	130Michigan-ME220Z-(Español).jpg
	131Michigan-ME220Z-(Español).jpg
	132Michigan-ME220Z-(Español).jpg
	133Michigan-ME220Z-(Español).jpg
	134Michigan-ME220Z-(Español).jpg
	135Michigan-ME220Z-(Español).jpg
	136Michigan-ME220Z-(Español).jpg
	137Michigan-ME220Z-(Español).jpg
	138Michigan-ME220Z-(Español).jpg
	139Michigan-ME220Z-(Español).jpg
	140Michigan-ME220Z-(Español).jpg
	141Michigan-ME220Z-(Español).jpg
	142Michigan-ME220Z-(Español).jpg
	143Michigan-ME220Z-(Español).jpg
	144Michigan-ME220Z-(Español).jpg
	145Michigan-ME220Z-(Español).jpg
	146Michigan-ME220Z-(Español).jpg
	147Michigan-ME220Z-(Español).jpg
	148Michigan-ME220Z-(Español).jpg
	149Michigan-ME220Z-(Español).jpg
	150Michigan-ME220Z-(Español).jpg
	151Michigan-ME220Z-(Español).jpg
	152Michigan-ME220Z-(Español).jpg
	153Michigan-ME220Z-(Español).jpg
	154Michigan-ME220Z-(Español).jpg
	155Michigan-ME220Z-(Español).jpg
	156Michigan-ME220Z-(Español).jpg
	157Michigan-ME220Z-(Español).jpg
	158Michigan-ME220Z-(Español).jpg
	159Michigan-ME220Z-(Español).jpg
	160Michigan-ME220Z-(Español).jpg
	161Michigan-ME220Z-(Español).jpg
	162Michigan-ME220Z-(Español).jpg
	163Michigan-ME220Z-(Español).jpg
	164Michigan-ME220Z-(Español).jpg
	165Michigan-ME220Z-(Español).jpg
	166Michigan-ME220Z-(Español).jpg
	167Michigan-ME220Z-(Español).jpg
	168Michigan-ME220Z-(Español).jpg
	169Michigan-ME220Z-(Español).jpg
	170Michigan-ME220Z-(Español).jpg
	171Michigan-ME220Z-(Español).jpg
	172Michigan-ME220Z-(Español).jpg
	173Michigan-ME220Z-(Español).jpg
	174Michigan-ME220Z-(Español).jpg
	175Michigan-ME220Z-(Español).jpg
	176Michigan-ME220Z-(Español).jpg
	177Michigan-ME220Z-(Español).jpg
	178Michigan-ME220Z-(Español).jpg
	179Michigan-ME220Z-(Español).jpg
	180Michigan-ME220Z-(Español).jpg
	181Michigan-ME220Z-(Español).jpg
	182Michigan-ME220Z-(Español).jpg
	183Michigan-ME220Z-(Español).jpg
	184Michigan-ME220Z-(Español).jpg
	185Michigan-ME220Z-(Español).jpg
	186Michigan-ME220Z-(Español).jpg
	187Michigan-ME220Z-(Español).jpg
	188Michigan-ME220Z-(Español).jpg


